ITEM NO. PART NUMBER DESCRIPTION QTY. | ITEMNO. PART NUMBER DESCRIPTION Qry.
] AL2011-00 PARTICLE SEPARATOR UNIT ] 14 AI1802-00 M6 X 1.0 X 18 SS BHCS 4
2 AI2022-01 4IN ID FLEX DUCT 1 15 Al1416-00 M6 SS FLAT WASHER 4
3 AI2372C-00 4in FLEX DUCT END CUFF 2 16 Al1595-00 THREADLOCKER 1
4 AG1009-00 HOSE CLAMP, #72 2 17 Al1779-01 VELCRO 1IN X 36IN, CUT ]
5 Al1750-00 CABLE TIE, 9in LONG 16 18 AI2082-02 MAIN WIRE HARNESS ]
6 Al1800-01 CLAMP ADAPTER 2 19 Al1731-01 AP TE A D o <023l D ]
7 Al1781-01 CLAMP L-BRACKET 2 20 AG1019-00 HOSE CLAMP, #56 1
8 Al1782-02 CLAMP PIVOT 2 21 AL1293-01 SIDE COVER ]
9 Al1783-02 1.75in STRAP 2 22 Al1755-00 M6 FENDER WASHER 2
10 Al1740-00 M8 SS FLAT WASHER 8 23 Al1789-00 M6 X 1.0 X 60 SS BHCS 2
11 A12038-00 M8 X 1.25 X 50 SS BHCS 2 24 AI2497-00 IGNITION SENSOR ASSEMBLY ]
12 AI2111-00 M8 X 1.25 X 22 S§ BHCS 4 25 AI2451-00 CONTROL BOARD HARNESS ]
13 A12244-00 M8 X 1.25 LOCKNUT, NYLON INSERT | 2




